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1. VERIFICATION OF CONFORMITY

Applicant Dongguan Taide Industrial Co., Ltd

Address Taide Technology Park, Phase 2, Jinfenghuang Industrial District, Huangdong
Village, Fenggang Town, Dongguan City, China.

Manufacturer Dongguan Taide Industrial Co., Ltd

Address Taide Technology Park, Phase 2, Jinfenghuang Industrial District, Huangdong

Village, Fenggang Town, Dongguan City, China.

Product Designation

Wireless speaker

Brand Name iKanoo, Taide, Merkury, Tronsmart
Test Model WBT026
Series Model MERKURY_SB260, T7, BT026

Model Difference

All the same except for appearance.

Date of test

Jan. 05, 2017 to Jan. 16, 2018

Deviation None
Condition of Test Sample |Normal
Test Result Pass

Report Template

AGCRT-US-BGN/RF

We hereby certify that:

The above equipment was tested by Attestation of Global Compliance (Shenzhen) Co., Ltd. The test data,
data evaluation, test procedures, and equipment configurations shown in this report were made in accordance
with the procedures given in ANSI C63.10 (2013) and the energy emitted by the sample EUT tested as
described in this report is in compliance with radiated emission limits of FCC Rules Part 15.247.

Tested By M M
Max Zhang(Zhang Yi) Jan 16, 2018
Reviewed By BM xNe
Bart Xie(Xie Xiaobin) Jan 16, 2018
The results shGy t;(-;ﬂ fhié:_{ report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
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2. GENERAL INFORMATION

2.1. PRODUCT DESCRIPTION
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The EUT is designed as “Wireless speaker”. It is designed by way of utilizing the DSSS and OFDM technology
to achieve the system operation.

A major technical description of EUT is described as following

Operation Frequency

2.412 GHz~2.462GHz

Output Power

IEEE 802.11b:16.94dBm; IEEE 802.119:13.52dBm);

IEEE 802.11n(20):12.74dBm; IEEE 802.11n(40):9.69dBm

Modulation DSSS(DBPSK/DQPSK/CCK);OFDM(BPSK/QPSK/16-QAM/64-QAM)
Number of channels 11

Hardware Version WBTO026_AP8064 6220 REV 2.2B

Software Version V1.0

Antenna Designation

PCB Antenna

Antenna Gain

0dBi

Power Supply

DC 3.7V by battery

2.2. TABLE OF CARRIER FREQUENCYS

Frequency Band Channel Number Frequency

2412 MHZ

2417 MHZ

2422 MHZ

2427 MHZ

2432 MHZ

2400~2472MHZ 2437 MHZ

2442 MHZ

2447 MHZ

O [0 (N | | o || W N |

2452 MHZ

[EEY
o

2457 MHZ

11 2462 MHZ

Note: For 20MHZ bandwidth system use Channel 1 to Channel 11, For 40MHZ bandwidth system use
Channel 3 to Channel 9

VoW fes report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
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2.3. IEEE 802.11N MODULATION SCHEME
Data
MCS NCBPS NDBPS rate(Mbps)
Index Nss | Modulation R NBPSC 800nsGlI
20MHz | 40MHz | 20MHz | 40MHz | 20MHz | 40MHz
0 1 BPSK 1/2 1 52 108 26 54 6.5 13.5
1 1 QPSK 1/2 2 104 216 52 108 13.0 27.0
2 1 QPSK 3/4 2 104 216 78 162 19.5 40.5
3 1 16-QAM 1/2 4 208 432 104 216 26.0 54.0
4 1 16-QAM 3/4 4 208 432 156 324 39.0 81.0
5 1 64-QAM 2/3 6 312 648 208 432 52.0 108.0
6 1 64-QAM 3/4 6 312 648 234 489 58.5 1215
7 1 64-QAM 5/6 6 312 648 260 540 65.0 135.0
Symbol Explanation
NSS Number of spatial streams
R Code rate
NBPSC Number of coded bits per single carrier
NCBPS Number of coded bits per symbol
NDBPS Number of data bits per symbol
Gl Guard interval

2.4. RELATED SUBMITTAL(S) / GRANT (S)
This submittal(s) (test report) is intended for FCC ID: OYC-WBT026 filing to comply with the FCC Part 15

requirements.

2.5. TEST METHODOLOGY
Both conducted and radiated testing was performed according to the procedures in ANSI C63.10 (2013).
Radiated testing was performed at an antenna to EUT distance 3 meters.

2.6. SPECIAL ACCESSORIES
Refer to section 5.2.

2.7. EQUIPMENT MODIFICATIONS
Not available for this EUT intended for grant.

Theresults s j\t;(-fﬂ fhié:_{ = report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
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3. MEASUREMENT UNCERTAINTY

Conducted measurement: +/- 3.18dB
Radiated measurement: +/- 3.91dB

4. DESCRIPTION OF TEST MODES

NO. TEST MODE DESCRIPTION
1 Low channel TX
2 Middle channel TX
3 High channel TX
4 Normal operating
Note:
Transmit by 802.11b with Date rate (1/2/5.5/11)
Transmit by 802.11g with Date rate (6/9/12/18/24/36/48/54)
Transmit by 802.11n (20MHz) with Date rate (6.5/13/19.5/26/39/52/58.5/65)
Transmit by 802.11n (40MHz) with Date rate (13.5/27/40.5/54/81/108/121.5/135)

Note:

1. The EUT has been set to operate continuously on the lowest, middle and highest operation frequency
Individually, and the eut is operating at its maximum duty cycle>or equal 98%

2. All modes under which configure applicable have been tested and the worst mode test data recording
in the test report, if no other mode data.

3. For Radiated Emission, 3axis were chosen for testing for each applicable mode.

The results shGy t{:#ﬂ fhi!i;i report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
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5. SYSTEM TEST CONFIGURATION
5.1. CONFIGURATION OF EUT SYSTEM
Configure 1:
EUT Support
5.2. EQUIPMENT USED IN EUT SYSTEM
Support equipment
Item Equipment manufacturer Model Remark
1 PC DELL Vostro 2421 Support
2 USB cable N/A N/A Micro-USB
3 Earphone N/A N/A 1m unshielded
5.3. SUMMARY OF TEST RESULTS
FCC RULES DESCRIPTION OF TEST RESULT
§15.247 Output Power Compliant
8§15.247 6 dB Bandwidth Compliant
§15.247 Conducted Spurious Emission Compliant
§15.247 Maximum Conducted Output Power SPECTRAL Density Compliant
§15.209 Radiated Emission Compliant
§15.247 Band Edges Compliant
§15.207 Line Conduction Emission Compliant

The results sp j\c{-#ﬁ fhié;_{)/ treport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
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Test Site Attestation of Global Compliance (Shenzhen) Co., Ltd
1-2F., Bldg.2, No.1-4, Chaxi Sanwei Technical Industrial Park, Gushu, Xixiang,
Location Bao’an District B112-B113, Bldg.12, Baoan Bldg Materials Center, No.1 of Xixiang
Inner Ring Road, Baoan District, Shenzhen 518012
NVLAP LAB CODE 600153-0
Designation Number | CN5028

Description

Attestation of Global Compliance(Shenzhen) Co., Ltd is accredited by National
Voluntary Laboratory Accreditation program, NVLAP Code 600153-0

TEST EQUIPMENT OF CONDUCTED EMISSION TEST

Equipment Manufacturer Model SIN Cal. Date Cal. Due
TEST RECEIVER R&S ESPI 101206 Jun.20, 2017 | Jun.19, 2018
LISN R&S ESH2-75 100086 Aug.21, 2017 | Aug.20, 2018
TEST EQUIPMENT OF RADIATED EMISSION TEST
Equipment Manufacturer Model S/N Cal. Date Cal. Due
TEST RECEIVER R&S ESCI 10096 Jun.20,2017 | Jun.19, 2018
EXAilinal Aglient N9010A MY53470504 | Dec.08, 2017 | Dec.07, 2018
Analyzer
Power sensor Aglient U2021XA MY54110007 | Sep.21, 2017 Sep.20, 2018
Horn antenna SCHWARZBECK BBHA 9170 #768 Sep.20, 2017 | Sep.19, 2018
preamplifier Chengyi EMC184045SE 980508 Sep.15, 2017 Sep.14, 2018
Active loop
antenna SCHWARZBECK FMZB1519 1519-038 | Sep.28,2017 | Sep.27, 2018
(9K-30MHz)
Double-Ridged ETS LINDGREN 3117 00034609 | May.18,2017 | May.17, 2019
Waveguide Horn
Broadband SCHWARZBECK BBV 9718 9718-205 | Jun.20,2017 | Jun.19, 2018
Preamplifier
ANTENNA SCHWARZBECK VULB9168 D69250 Sep.28, 2017 | Sep.27, 2018

l Tel: +86-755 2908 1955 Fax: +86-755 2600 8484 E-mail: agc@agc-cert.com @ 4000892118
| Add: 2/F. , Building 2, No.1-4,Chaxi Sanwei Technical Industrial Park,Gushu, Xixiang, Baoan District, Shenzhen, Guangdong China
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7. OUTPUT POWER
7.1. MEASUREMENT PROCEDURE
For average power test:
1. Connect EUT RF output port to power sensor through an RF attenuator.
2. Connect the power sensor to the PC.
3. Set the EUT Work on the top, the middle and the bottom operation frequency individually.
4. Record the maximum power from the software.
Note : The EUT was tested according to ANSI C63.10 (2013) for compliance to FCC 47CFR 15.247
requirements.

7.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)
AVERAGE POWER SETUP

EUT Power Sensor PC

Tel: +86-755 2908 1955 Fax: +86-755 2600 8484 E-mail: agc@agc-cert.com @ 4000892118
Add: 2/F.  Building 2, No.1-4,Chaxi Sanwei Technical Industrial Park,Gushu, Xixiang, Baoan District, Shenzhen, Guangdong China
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7.3. LIMITS AND MEASUREMENT RESULT

TEST ITEM OUTPUT POWER
TEST MODE 802.11b with data rate 1
Frequency Average Power Applicable Limits .
Pass or Fail
(GHz) (dBm) (dBm)
2.412 16.74 30 Pass
2.437 16.52 30 Pass
2.462 16.94 30 Pass
TEST ITEM OUTPUT POWER
TEST MODE 802.11g with data rate 6
Frequency Average Power Applicable Limits .
Pass or Fail
(GH2) (dBm) (dBm) '
2.412 13.37 30 Pass
2.437 13.24 30 Pass
2.462 13.52 30 Pass
TEST ITEM OUTPUT POWER
TEST MODE 802.11n 20 with data rate 6.5
Frequency Average Power Applicable Limits .
Pass or Fail
(GHz) (dBm) (dBm)
2412 12.48 30 Pass
2.437 12.56 30 Pass
2.462 12.74 30 Pass

The results sp j\c{-#ﬁ fhié;_{)/ treport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
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TEST ITEM OUTPUT POWER
TEST MODE 802.11n 40 with data rate 13.5
Fr(zqu:_'ezr)lcy AverzjggnF]’)ower Applltzzgl:q)l_lmlts Pass or Falil
2.422 9.34 30 Pass
2.437 9.51 30 Pass
2.452 9.69 30 Pass

Tel: +86-755 2908 1955 Fax: +86-755 2600 8484 E-mail: agc@agc-cert.com @ 4000892118
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8. 6 DB BANDWIDTH
8.1. MEASUREMENT PROCEDURE

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator

2. Set the EUT Work on the top, the middle and the bottom operation frequency individually.
3. Set SPA Centre Frequency = Operation Frequency, RBW= 100 KHz, VBW =3 X RBW.

4. Set SPA Trace 1 Max hold, then View.

Note: The EUT was tested according to ANSI C63.10 (2013) for compliance to FCC 47CFR 15.247
requirements.

8.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

Spectrum Analyzer
[] @) ©
T

RF Cable

EUT
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8.3. LIMITS AND MEASUREMENT RESULTS

Report No.:

AGC00931171110FEOQ5
Page 15 of 80

TEST ITEM

6DB BANDWIDTH

TEST MODE

802.11b with data rate 11

LIMITS AND MEASUREMENT RESULT

Applicable Limits

High Channel

Applicable Limits
channel MHz Criteria
Low Channel 10.03 PASS
>500KHZ Middle Channel 9.590 PASS
High Channel 9.275 PASS
TEST ITEM 6DB BANDWIDTH
TEST MODE 802.11g with data rate 54
LIMITS AND MEASUREMENT RESULT
Applicable Limits
Applicable Limits
channel MHz Criteria
Low Channel 15.12 PASS
>500KHZ Middle Channel 15.11 PASS
High Channel 15.09 PASS
TEST ITEM 6DB BANDWIDTH
TEST MODE 802.11n 20 with data rate 65
LIMITS AND MEASUREMENT RESULT
Applicable Limits
Applicable Limits
channel MHz Criteria
Low Channel 15.11 PASS
>500KHZ Middle Channel 15.10 PASS
15.09 PASS

report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document

is issued by GE this doc.’f.;rfﬁg:e t cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be

confirmed .'i_cﬁ{tp:h'www.agc-gél t.com.

| Tel: +86-755 2908 1955 Fax: +86-755 2600 8484

| E-mail: agc@agc-cert.com
l Add: 2/F.  Building 2, No.1-4,Chaxi Sanwei Technical Industrial Park,Gushu, Xixiang, Baoan District, Shenzhen, Guangdong China

@ 4000892118




®
* -
A\G ZEF K BN Report No.: AGC00931171110FE05

Attestation of Global Compliance
Page 16 of 80

TEST ITEM 6DB BANDWIDTH

TEST MODE 802.11n 40 with data rate 135

LIMITS AND MEASUREMENT RESULT

Applicable Limits
Applicable Limits
channel MHz Criteria
Low Channel 35.09 PASS
>500KHZ Middle Channel 30.10 PASS
High Channel 28.80 PASS
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Report No.: AGC00931171110FEQ5
Page 17 of 80

A\G

802.11b TEST RESULT
TEST PLOT OF BANDWIDTH FOR LOW CHANNEL

' Keysight Spectrum Analyzer - Occupied BW

[-o-[ ]

SENSE:INT| | ALIGN AUTO |

Center Freq 2. 412000000 GHz

[
#FGain:Low

Ref 20.00 dBm

Center 2.412 GHz
#Res BW 100 kHz

Occupied Bandwidth
14.705 MHz
-37.461 kHz
10.03 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.412000000 GHz
= Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg|Hold:>10/10
Radio Device: BTS
Mkr1 2.41101 GHz
4.0738 dBm

Center Freq
2.412000000 GHz

Span 30 MHz

Sweep 3.733 ms| CF Step

#VBW 300 kHz
Total Power 20.8 dBm

% of OBW Power
x dB

IMSG

STATUS

TEST PLOT OF BANDWIDTH FOR MIDDLE CHANNEL

' Keysight Spectrum Analyzer - O:cupled BW

[ | ]

[ SENSE:INT] | ALIGN AUTO [

Center Freq 2. 43?00000 GHz
#FGain:Low -

Center Freq: 2.437000000 GHz
Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg|Hold:>10/10
Radio Device: BTS

Ref 20.00 dBm

Center 2437 GHz

Occupied Bandwidth

14.523 MHz
180.39 kHz
9.590 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 2.43748 GHz
4.5254 dBm

CenterFreq
2.437000000 GHz

Span 30 MHz

Sweep 3.733 ms SR

#VBW 300 kHz
Total Power 21.4 dBm

% of OBW Power
xdB

STATUS
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TEST PLOT OF BANDWIDTH FOR HIGH CHANNEL

| Key;lghtﬁpa:trumAna\yzer O:cupledBW [P
[ SENSE:INT] | ALIGN AUTO [

Center Freq 2 45200000 GHz Center Freq: 2.462000000 GHz Radic Std: Nene
— Trig: FreeRun Avg|Hold:>10/10

#FGain:Low - #Atten: 30 dB Radio Device: BTS
Mkr1 2.45999 GHz
4.0887 dBm

Frequency

Ref 20.00 dBm

CenterFreq
2.462000000 GHz

Center 2.462 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733 ms|
Occupied Bandwidth Total Power 20.2 dBm

14.298 MHz Freq Offset

Transmit Freq Error -132.00 kHz % of OBW Power Dl

x dB Bandwidth 9.275 MHz xdB

STATUS

802.11g TEST RESULT
TEST PLOT OF BANDWIDTH FOR LOW CHANNEL

. Keysight Spectrum Analyzer - OccupiedBW =1 ==
[ SENSE:INT] | ALIGN AUTO |

Center Freq 2. 412[](](][][] GHz Center Freq: 2.412000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold:>10/10

L )
#IFGain:Low ™ #Atten: 30 dB Radio Device: BTS

Mkr1 2.41323 GHz

Frequency

Ref 15.00 dBm

2.412000000 GHz

Center 2.412 GHz Span 30 MHz CF Ste
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733 ms| p

Occupied Bandwidth Total Power 19.7 dBm
16.420 MHz

Transmit Freq Error -29.149 kHz % of OBW Power

x dB Bandwidth 15.12 MHz x dB

IMSG STATUS
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TEST PLOT OF BANDWIDTH FOR MIDDLE CHANNEL

= Key;.ghtﬁpmmm Ana\yzer O:cupled BW =0 =R
Q SENSE:INT] | ALIGN AUTO
Center Freq 2 437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
— Trig: FreeRun Avg|Hold:>10/10

Radio Device: BTS

Mkr1 2.43826 GHz
2.1678 dBm

HFGain:Low — #Atten: 30 dB

Ref 15.00 dBm
CenterFreq
2.437000000 GHz

Span 30 MHz

Center 2.437 GHz
#/BW 300 kHz Sweep 3.733ms

#Res BW 100 kHz
Occupied Bandwidth Total Power 18.6 dBm

16.402 MHz Freq Offset

Transmit Freq Error 722 Hz % of OBW Power Dl

x dB Bandwidth 15.11 MHz xdB

STATUS

TEST PLOT OF BANDWIDTH FOR HIGH CHANNEL

s Keysight Spectrum Analyzer - Occupied BW =1 =R
[ SENSE:INT] | ALIGN AUTO [
Center Freq 2. 452000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Frequency
~ 1 Trig: FreeRun Avg|Hold:=10/M10

#FGain:Low ™ #Atten: 30 dB Radio Device: BTS

Ref 15.00 dBm
CenterFreq
2.462000000 GHz

Span 30 MHz CF Step

Center 2.462 GHz
#/BW 300 kHz Sweep 3.733ms

Occupied Bandwidth Total Power 19.3 dBm

16.283 MHz

Transmit Freq Error -18.270 kHz % of OBW Power

x dB Bandwidth 15.09 MHz xdB

STATUS
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Report No.: AGC00931171110FEQ5
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A\G

802.11n (20) TEST RESULT

TEST PLOT OF BANDWIDTH FOR LOW CHANNEL

fa Key;.ghtSpamum Ana\yzer O:cupled BW

[ ]

Center Freq 2 41200000 GHz

[ SENSE:INT] | ALIGN AUTO [

. Trig: Free Run
Cy
#IFGain:Low

Radio Std: None Frequency

Center Freq: 2.412000000 GHz
Avg|Hold:=10/M10

#Atten: 30 dB Radio Device: BTS

Ref 15.00 dBm

Center 2.412 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.568 MHz

-23.500 kHz
15.11 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 2.41326 GHz
3.0492 dBm

CenterFreq
2.412000000 GHz

Span 30 MHz

#VBW 300 kKHz Sweep 3.733 ms

Total Power 19.6 dBm

Freq Offset
% of OBW Power Oltiz

xdB

STATUS

TEST PLOT OF BANDWIDTH FOR MIDDLE CHANNEL

. Keysight Spectrum Analyzer - Occupied BW

o[- ]

Center Freq 2. 43700000 GHz

[
#FGain:Low

Ref 15.00 dBm

Center 2.437 GHz
#Res BW 100 kHz

Occupied Bandwidth

[ SENSE:INT] | ALIGN AUTO |

) Trig: Free Run
#Atten: 30 dB

Frequency

Center Freq: 2.437000000 GHz Radic Std: None

Avg|Hold:>10/10
Radio Device: BTS
Mkr1 2.43826 GHz
3.9094 dBm

Center Freq
2.437000000 GHz

Span 30 MHz

Sweep 3.733 ms| CF Step

#VBW 300 kHz

Total Power 20.4 dBm

17.525 MHz

Transmit Freq Error
x dB Bandwidth

35.136 kHz
15.10 MHz

% of OBW Power
x dB

IMSG

STATUS
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TEST PLOT OF BANDWIDTH FOR HIGH CHANNEL

| Key;lghtﬁpa:trumAna\yzer O:cupledBW [P
[ SENSE:INT] | ALIGN AUTO [

Center Freq 2 45200000 GHz Center Freq: 2.462000000 GHz Radic Std: Nene
— Trig: FreeRun Avg|Hold:>10/10

#FGain:Low - #Atten: 30 dB Radio Device: BTS
Mkr1 2.46326 GHz
2.8572 dBm

Frequency

Ref 20.00 dBm

CenterFreq
2.462000000 GHz

Center 2.462 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733 ms|
Occupied Bandwidth Total Power 19.3 dBm

17.457 MHz Freq Offset

Transmit Freq Error -40.475 kHz % of OBW Power Dl

x dB Bandwidth 15.09 MHz xdB

STATUS

802.11n (40) TEST RESULT
TEST PLOT OF BANDWIDTH FOR LOW CHANNEL

. Keysight Spectrum Analyzer - OccupiedBW =1 ==
[ SENSE:INT] | ALIGN AUTO |

Center Freq 2. 422[](]0[][] GHz Center Freq: 2.422000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold:>10/10

#IFGain:Low = #Atten: 30 dB Radio Device: BTS
Mkr1 2.42572 GHz
-1.3952 dBm

Frequency

Ref 20.00 dBm

Center Freq
2.422000000 GHz

Center 2.422 GHz Span 60 MHz CF Ste
#Res BW 100 kHz #VBW 300 kHz Sweep 7.467 ms| p

Occupied Bandwidth Total Power 18.3 dBm
35.952 MHz

Transmit Freq Error 65.838 kHz % of OBW Power

x dB Bandwidth 35.09 MHz x dB

IMSG STATUS
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TEST PLOT OF BANDWIDTH FOR MIDDLE CHANNEL

= Key;.ghtﬁpmmm Ana\yzer O:cupled BW =0 =R
Q SENSE:INT] | ALIGN AUTO
Center Freq 2 437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
— Trig: FreeRun Avg|Hold:>10/10

Radio Device: BTS

Mkr1 2.44072 GHz
-0.47447 dBm

HFGain:Low — #Atten: 30 dB

Ref 20.00 dBm
CenterFreq
2.437000000 GHz

Span 60 MHz

Center 2.437 GHz
#Res BW 100 kHz #/BW 300 kHz Sweep 7.467 ms

Occupied Bandwidth Total Power 18.9 dBm

35.780 MHz Freq Offset

Transmit Freq Error 162.24 kHz % of OBW Power Dl

x dB Bandwidth 30.10 MHz xdB

STATUS

TEST PLOT OF BANDWIDTH FOR HIGH CHANNEL

s Keysight Spectrum Analyzer - O:cupled BW =1 =R
Q SENSE:INT] | ALIGN AUTO [
Center Freq 2. 452000000 GHz Center Freq: 2.452000000 GHz Radio Std: None Frequency
~ 1 Trig: FreeRun Avg|Hold:=10/M10

#FGain:Low ™ #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm
CenterFreq
2.452000000 GHz

Span 60 MHz CF Step

Center 2.452 GHz
#/BW 300 kHz Sweep 7.467 ms

Occupied Bandwidth Total Power 17.9 dBm

35.538 MHz

Transmit Freq Error 99.676 kHz % of OBW Power

x dB Bandwidth 28.80 MHz xdB

STATUS

The results sh‘bwmﬁ thw testreport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
is issued by AGC this documel\l cannot be reproduced exceptin full with our prior written permission. The more details and the authenticity of the report will be

confirmed ,mhup [lwww.agcgakt.com.

Tel: +86-7552908 1955  Fax: +86-755 2600 8484  E-mail: agc@agc-cert.com @ 4000892118
Add: 2/F.  Building 2, No.1-4,Chaxi Sanwei Technical Industrial Park,Gushu, Xixiang, Baoan District, Shenzhen, GuaanOﬂg China



®
= 3
A\G E » }‘F ﬁ ;E“J Report No.: AGC00931171110FEOQ5

Attestation of Global Compliance
Page 23 of 80

9. CONDUCTED SPURIOUS EMISSION
9.1. MEASUREMENT PROCEDURE

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator

2, Set the EUT Work on the top, the middle and the bottom operation frequency individually.

3. Set SPA Trace 1 Max hold, then View.

Note: The EUT was tested according to ANSI C63.10 (2013) for compliance to FCC 47CFR 15.247
requirements. Owing to satisfy the requirements of the number of measurement points, we set the
RBW=1MHz, VBW >RBW, scan up through 10th harmonic, and consider the tested results as the
worst case, if the tested results conform to the requirement, we can deem that the real tested
results(set the RBW=100KHz, VBW >RBW) are conform to the requirement.

9.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

The same as described in section 8.2.

9.3. MEASUREMENT EQUIPMENT USED
The same as described in section 6.

9.4. LIMITS AND MEASUREMENT RESULT

LIMITS AND MEASUREMENT RESULT
Measurement Result
Applicable Limits —
Test Data Criteria
In any 100 KHz Bandwidth Outside the At least -30dBc than the limit
frequency band in which the spread spectrum Specified on the BOTTOM PASS
intentional radiator is operating, the radio frequency Channel
power that is produce by the intentional radiator
shall be at least 30 dB below that in 100KHz
bandwidth within the band that contains the highest
level of the desired power. At least -30dBc than the limit
h . o G . 1 = PASS
In addition, radiation emissions which fall in the Specified on the TOP Channel
restricted bands, as defined in §15.205(a), must also
comply with the radiated emission limits specified
in815.209(a))
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TEST PLOT OF OUT OF BAND EMISSIONS WITH THE WORST CASE
OF 802.11b FOR MODULATION IN LOW CHANNEL

|_ Keysight Spectrum Anelyzer - Swept S&

LY | R |5 A | | | sEnsEINT] I ALTGH AUTO. |

Marker 1 479.997999933 MHz ; Avg Type: Log-Pwr
PRO: Fast L, 1rig: FreeRun Avg|Held:>100/100
IFGain: Low #Atten: 30 dB

Mkr1 480.00 MHZ NextPeak
Ref 10.00 dBm -57.291 dBm

Next Pk Right

Next Pk Left

|

Marker Delta

Mkr—RefLvl

Start 0.0300 GHz ‘ Stop 1.0000 GHz.
#Res BW 100 KHz #VBI 300 kHz Sweep 94.00 ms (30000 pts

IH-\EG

ETATUS

|_ Keysight Spectrum Anelyzer - Swept S&

Jix [ ARF |5 iC | [ [ senseant] [ MIGH AUTD |

Marker 1 2.397013233774 GHz ; Avg Type: Log-Pwr
PNO: Fast L, 17ig: FreeRun Avg|Held:>100/100
IFGain: Low #Atten: 30 dB

Mkr1 2.397 01 GHZ NextPeak
Ref 10.00 dBm 230,060 dBmM

Next Pk Right

Next Pk Left

Mkr—RefLvl

Start 1.0000 GHz ‘ Stop 2.4000 GHz.
#Res BW 100 KHz #VBI 300 kHz Sweep 134.0 ms (30000 pts

IH-\EG

ETATUS
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' Keysight Spectrum Analyzer - Swept SA B
SENSE:INT] ALIGN AUTO
Avg Type: Log-Pwr Peak Search
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
| |
Next PK Right
| s |

Next Pk Left

Stop 25.00 GHz
#VBW 3.0 MHz Sweep 38.00 ms (30000 pts

IMSG STATUS

TEST PLOT OF OUT OF BAND EMISSIONS THE WORST CASE
OF 802.11b FOR MODULATION IN MIDDLE CHANNEL

' Keysight Spectrum Analyzer - Swept SA B
SENSE:INT] ALIGN AUTO
Avg Type: Log-Pwr Peak Search
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
| |
Next PK Right
| s |

Next Pk Left

Stop 1.0000 GHz
#VBW 300 kHz Sweep 94.00 ms (30000 pts

IMSG STATUS
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' Keysight Spectrum Analyzer - Swept SA = =R
RF 500 AC SENSE:INT] ALIGN AUTO
Peak Search

Marker 1 2.382966098870 GHz Avg Type: Log-Pwr

PNO: Fast L, 1rig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB
NextPeak
10 dBidiv ~ Ref 10.00 dBm . |
Log |
Next PK Right
[ |
Next Pk Left

m|mmW"HMM|WWWWW"WI!m'\rnlﬂllml!lmrrlrr" Rl

Stop 2.4000 GHz
#VBW 300 kHz Sweep 134.0 ms (30000 pts

' Keysight Spectrum Analyzer - Swept SA = =R
RF 500 AC SENSE:INT] ALIGN AUTO
Peak Search

Marker 1 24.968475849195 GHz ) Avg Type: Log-Pwr
PNO: Fast L, 1rig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB

Mkr1 24.968 5 GHz NextPeak
10 gBidw Ref 10.00 dBm ] |

Next Pk Right

Next Pk Left

Stop 25.00 GHz
#VBW 3.0 MHz Sweep 38.00 ms (30000 pts
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TEST PLOT OF OUT OF BAND EMISSIONS THE WORST CASE
OF 802.11b FOR MODULATION IN HIGH CHANNEL

SENSEINT] AIGH AUTD |
Avg Type: Log-Pwr
PNO: Fast 0 11i@: FreeRun Avg|Hold:> 100100
IFGain:Low #Atten: 20 dB

Mkr1 479.97 MHZ NextPeak
-56.379 dBmyE—

Next Pk Right

Next Pk Left

Mkr—RefLvl

Stop 1.0000 GHz
#VBW 300 kHz Sweep 94.00 ms (30000 pts
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TEST PLOT OF OUT OF BAND EMISSIONS THE WORST CASE
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TEST PLOT OF OUT OF BAND EMISSIONS WITH THE WORST CASE
OF 802.11n20 FOR MODULATION IN LOW CHANNEL
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TEST PLOT OF OUT OF BAND EMISSIONS THE WORST CASE
OF 802.11n20 FOR MODULATION IN HIGH CHANNEL
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TEST PLOT OF OUT OF BAND EMISSIONS THE WORST CASE
OF 802.11n40 FOR MODULATION IN MIDDLE CHANNEL
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10. MAXIMUM CONDUCTED OUTPUT POWER SPECTRAL DENSITY

10.1 MEASUREMENT PROCEDURE
(1). Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator
(2). Set the EUT Work on the top, the middle and the bottom operation frequency individually.
(3). Set SPA Trace 1 Max hold, then View.

Note: The method of AVGPSD-1 in the ANSI C63.10 (2013) item 10.3 was used in this testing.

10.2 TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)
Refer To Section 8.2.

10.3 MEASUREMENT EQUIPMENT USED
Refer To Section 6.

10.4 LIMITS AND MEASUREMENT RESULT

TEST ITEM POWER SPECTRAL DENSITY
TEST MODE 802.11b with data rate 1
Power density Limit
Channel No. Result
(dBm/20kHz) (dBm/3kHz)
Low Channel -2.186 8 Pass
Middle Channel -1.269 8 Pass
High Channel -0.554 8 Pass
TEST ITEM POWER SPECTRAL DENSITY
TEST MODE 802.11g with data rate 6
Power density Limit
Channel No. Result
(dBm/20kHz) (dBm/3kHz)
Low Channel -3.152 8 Pass
Middle Channel -2.021 8 Pass
High Channel -1.664 8 Pass
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TEST ITEM POWER SPECTRAL DENSITY
TEST MODE 802.11n 20 with data rate 6.5
Power density Limit
Channel No. Result
(dBm/20kHz) (dBm/3kHz) !
Low Channel -2.495 8 Pass
Middle Channel -2.307 8 Pass
High Channel -1.236 8 Pass
TEST ITEM POWER SPECTRAL DENSITY
TEST MODE 802.11n 40 with data rate 13.5
Power density Limit
Channel No. (dBm/20kHz) (dBm/3kH2) Result
Low Channel -7.701 8 Pass
Middle Channel -6.819 8 Pass
High Channel -4.986 8 Pass
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802.11b TEST RESULT
TEST PLOT OF SPECTRAL DENSITY FOR LOW CHANNEL
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TEST PLOT OF SPECTRAL DENSITY FOR HIGH CHANNEL

o Keysight Spectrum Analyzer - Swept SA

==
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TEST PLOT OF SPECTRAL DENSITY FOR MIDDLE CHANNEL
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802.11n 20 TEST RESULT
TEST PLOT OF SPECTRAL DENSITY FOR LOW CHANNEL
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TEST PLOT OF SPECTRAL DENSITY FOR HIGH CHANNEL
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TEST PLOT OF SPECTRAL DENSITY FOR MIDDLE CHANNEL
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11. RADIATED EMISSION
11.1. MEASUREMENT PROCEDURE

1. The EUT was placed on the top of the turntable 0.8 or 1.5 meter above ground. The phase center of the
receiving antenna mounted on the top of a height-variable antenna tower was placed 3 meters far away
from the turntable.

2. Power on the EUT and all the supporting units. The turntable was rotated by 360 degrees to determine
the position of the highest radiation.

3. The height of the broadband receiving antenna was varied between one meter and four meters above
ground to find the maximum emissions field strength of both horizontal and vertical polarization.

4. For each suspected emissions, the antenna tower was scan (from 1 M to 4 M) and then the turntable was
rotated (from O degree to 360 degrees) to find the maximum reading.

5. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function with specified bandwidth
under Maximum Hold Mode.

6. For emissions above 1GHz, use 1MHz RBW and 3MHz VBW for peak reading. Place the measurement
antenna away from each area of the EUT determined to be a source of emissions at the specified
measurement distance, while keeping the measurement antenna aimed at the source of emissions at
each frequency of significant emissions, with polarization oriented for maximum response. The
measurement antenna may have to be higher or lower than the EUT, depending on the radiation pattern
of the emission and staying aimed at the emission source for receiving the maximum signal. The final
measurement antenna elevation shall be that which maximizes the emissions. The measurement antenna
elevation for maximum emissions shall be restricted to a range of heights of from 1 m to 4 m above the
ground or reference ground plane.

7. When the radiated emissions limits are expressed in terms of the average value of the emissions, and
pulsed operation is employed, the measurement field strength shall be determined by averaging over one
complete pulse train, including blanking intervals, as long as the pulse train does not exceed 0.1 seconds.
As an alternative (provided the transmitter operates for longer than 0.1 seconds) or in cases where the
pulse train exceeds 0.1 seconds, the measured field strength shall be determined from the average
absolute voltage during a 0.1 second interval during which the field strength is at its maximum values.

8.1f the emissions level of the EUT in peak mode was 3 dB lower than the average limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions which do not
have 3 dB margin will be repeated one by one using the quasi-peak method for below 1GHz.

9. For testing above 1GHz, the emissions level of the EUT in peak mode was lower than average limit (that
means the emissions level in peak mode also complies with the limit in average mode), then testing will
be stopped and peak values of EUT will be reported, otherwise, the emissions will be measured in
average mode again and reported.

10. In case the emission is lower than 30MHz, loop antenna has to be used for measurement and the
recorded data should be QP measured by receiver. High - Low scan is not required in this case.
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11.2. TEST SETUP
Radiated Emission Test-Setup Frequency Below 30MHz

- Im |
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i—: 3m - »
I EUT
"f" [ ]
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1]
Metal Full Soldered Ground Plane

;7

System Simulator

Spectrum Analyzer / Receiver

RADIATED EMISSION TEST SETUP ABOVE 1000MHz

Posng .-“l.. —————
Ant. feed
| point
— —_— e ]
4 . DC 1-4m
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11.3. LIMITS AND MEASUREMENT RESULT
15.209(a) Limit in the below table has to be followed

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

Note: All modes were tested for restricted band radiated emission,
The test records reported below are the worst result compared to other modes.

11.4. TEST RESULT
RADIATED EMISSION BELOW 30MHZ

No emission found between lowest internal used/generated frequencies to 30MHz.
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RADIATED EMISSION BELOW 1GHZ

EUT Wireless speaker Model Name WBT026
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11b with date rate 1 .
Test Mode 2412MHZ Antenna Horizontal
[dB({ n v /m}]
a0
0 f—t—t —— ]
= 1 1 1 1 : 1 II
&

30 50 100 500 10:00
Frequency [MH=]
. Factor Level Limit . .
FreI\letlj_'ezncy Polarization F;%a(ﬂl\r/l)g dB dB(uVv/m) | dB(uV/m) Mzgjln Pass/Fall Hi'r?]ht A;gle
(1/m) PK QP 9
42.610 H 6.5 17.4 23.9 40.0 16.1 Pass 150.0 | 132.4
100.325 H 11.0 134 24.4 43.5 19.1 Pass 200.0 | 71.7
225.455 H 17.9 15.3 33.2 46.0 12.8 Pass 150.0 | 235.6
671.655 H 114 25.9 37.3 46.0 8.7 Pass 150.0 | 334.2
987.875 H 7.0 31.0 38.0 54.0 16.0 Pass 100.0 | 273.8
265.710 H 13.8 16.3 30.1 46.0 15.9 Pass 100.0 | 111.4

RESULT: PASS
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EUT Wireless speaker Model Name WBT026
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11b with date rate 1 .
Test Mode 2412MHZ Antenna Vertical
[dB( u V/m}]
80
53 1 i 1 1 1 1 1 1 1 1 1 1 1 1 I
E 4::. 1 E 1
30 B,
20 ; | E T
. 30 30 1{HD D JILEE
Frequency =]
. Factor Level Limit . .
Frel\(ilLlj_'ezncy Polarization %%a((l:ijs)g dB dB(uVv/m) | dB(uV/m) Mzrgln Pass/Fall Hilng]ht Ac;\égle
(1/m) PK QP 9
46.975 Vv 6.9 17.2 24.1 40.0 15.9 Pass 200.0 | 141.5
103.720 \% 18.0 13.9 31.9 43.5 11.6 Pass 150.0 | 3.6
671.655 Vv 11.3 25.9 37.2 46.0 8.8 Pass 150.0 | 125.8
890.390 \% 7.7 30.1 37.8 46.0 8.2 Pass 200.0 | 39.2
274.440 V 8.6 17.4 26.0 46.0 20.0 Pass 200.0 | 88.6
216.725 Y 9.5 14.4 23.9 46.0 22.1 Pass 150.0 | 145.8

RESULT: PASS
Note:

1. Factor=Antenna Factor + Cable loss, Margin=Measurement-Limit.
2. The “Factor” value can be calculated automatically by software of measurement system.

3. All test modes had been pre-tested. The 802.11b at low channel is the worst case and recorded in the report.
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RADIATED EMISSION ABOVE 1GHZ

EUT Wireless speaker Model Name WBT026
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11b with date rate 1 .
Test Mode 2412MHZ Antenna Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB)
4824.075 48.72 3.72 52.44 74 -21.56 peak
4824.049 42.48 3.72 46.2 54 -7.8 AVG
7236.034 43.71 8.15 51.86 74 -22.14 peak
7236.048 38.51 8.15 46.66 54 -7.34 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
EUT Wireless speaker Model Name WBT026
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11b with date rate 1 .
Test Mode 2412MHZ Antenna Vertical
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB)
4824.086 47.64 3.72 51.36 74 -22.64 peak
4824.116 41.48 3.72 45.2 54 -8.8 AVG
7236.073 43.67 8.15 51.82 74 -22.18 peak
7236.040 37.44 8.15 45.59 54 -8.41 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT Wireless speaker Model Name WBT026
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11b with date rate 1 .
Test Mode 2437MHZ Antenna Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBpV) (dB) (dBpVv/m) (dBpV/m) (dB)
4874.117 49.42 3.75 53.17 74 -20.83 peak
4874.072 45.59 3.75 49.34 54 -4.66 AVG
7311.093 43.31 8.16 51.47 74 -22.53 peak
7311.036 38.43 8.16 46.59 54 -7.41 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

EUT Wireless speaker Model Name WBT026
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11b with date rate 1 .
Test Mode 2437MHZ Antenna Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBpV) (dB) (dBpV/m) (dBuVv/m) (dB)
4874.071 48.39 3.75 52.14 74 -21.86 peak
4874.029 43.22 3.75 46.97 54 -7.03 AVG
7311.076 44.46 8.16 52.62 74 -21.38 peak
7311.106 38.61 8.16 46.77 54 -7.23 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT Wireless speaker Model Name WBT026
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11b with date rate 1 .
Test Mode 2462MHZ Antenna Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin
Value Type
(MHz) (dBuVv) (dB) (dBpVv/m) (dBuVv/m) (dB)
4924.082 49.38 3.81 53.19 74 -20.81 peak
4924.026 45.63 3.81 49.44 54 -4.56 AVG
7386.027 44.71 8.19 52.9 74 -21.1 peak
7386.032 38.61 8.19 46.8 54 7.2 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
EUT Wireless speaker Model Name WBT026
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11b with date rate 1 .
Test Mode 2462MHZ Antenna Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
4924.110 48.63 3.81 52.44 74 -21.56 peak
4924.036 44.69 3.81 48.5 54 5.5 AVG
7386.054 43.51 8.19 51.7 74 -22.3 peak
7386.072 38.42 8.19 46.61 54 -7.39 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

RESULT: PASS

Note:

Other emissions from 1GHz to 25 GHz are considered as ambient noise. No recording in the test
report.

Factor = Antenna Factor + Cable loss - Amplifier gain, Over=Measure-Limit.

The “Factor” value can be calculated automatically by software of measurement system.

All test modes had been pre-tested. The 802.11b mode is the worst case and recorded in the report.
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12. BAND EDGE EMISSION
12.1. MEASUREMENT PROCEDURE
Radiated restricted band edge measurements
The radiated restricted band edge measurements are measured with an EMI test receiver connected to the
receive antenna while the EUT is transmitting

12.2. TEST SET-UP

same as 11.2

Note:
1. Factor=Antenna Factor + Cable loss - Amplifier gain. Field Strength=Factor + Reading level
2. The factor had been edited in the “Input Correction” of the Spectrum Analyzer. So the Amplitude of test
plots is equal to Reading level plus the Factor in dB. Use the A dB(uV) to represent the Amplitude. Use
the F dB(uV/m) to represent the Field Strength. So A=F.

Tel: +86-755 2908 1955 Fax: +86-755 2600 8484 E-mail: agc@agc-cert.com @ 4000892118
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12.3. TEST RESULT

EUT Wireless speaker Model Name WBT026
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11b with data rate 1
Test Mode Antenna Horizontal
2412MHZ
PK

o Feyaight Spectry .man.r,m Sevept A ]

Markcr 12. .1'1"??'!??1??1 (:H? = Avg Type: Log-Pwr
e Trig: Free Run Avg|Hold:>1001100
!I'b.anr | aw HAmen: 16 dB

Mkr1

T

‘Stop 2.42500 GHz
#VBW 3.0 MHz Sweep 1.066 ms (1000 pts)

Mkr—Ref Ll

11 ! ! | ! More
11 ! ! I ! 1oz
{L=te] ATATUS |

= Keyaight Spectrum .un.r,m Sevept A

Markcr 12, -1‘1'1[!’1 SD‘ISH‘IS GH? : Avg Type: AMS
e Trig: FreeRun Avg|Hold:> 1000 00
!I'banrle\w HAren: 16 dB

Ref 106.99 dBuV

‘Stop 242500 GHz
#VBW 3.0 MHz" Sweep 1.066 ms (1000 pts)

RESULT: PASS

The results sh‘b\'\tmﬁ thw testrepcrt refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
is issued by/AGE, this docume]\t cannot be reproduced exceptin full with our prior written permission. The more details and the authenticity of the report will be
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EUT Wireless speaker Model Name WBT026
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11b with data rate 1
Test Mod i
est Mode 2412MHZ Antenna Vertical

e Feyight Spectru |m-ln|hur Sveept 54

Mark¢r1 2. 4‘1"'1h'!'151'15'! (:H? F Avg Type: Log-Pwr
et Trig: Free Run Avg|Hold:> 10001 00
ll'banr | nw SAmen: 16 dB

Ref 106.99 dBuV

#YBW 3.0 MHz

e Feyight Spectru |m-ln|hur Sveept 54

Warker 1 2.410850850851 GHz T fivg Type: RS
et Trig: Free Run Avg|Held:> 100708
:rmnrlnw SAmen: 16 dB

‘Stop 242500 GHz
HYBW 3.0 MHz" Sweep 1.066 ms (1000 pts)

RESULT: PASS
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EUT Wireless speaker Model Name WBT026
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11b with data rate 1
Test Mod i
est Mode 2462MHZ Antenna Horizontal

 Feyight Tuadmm -lruhur Sveept 54

Markcr 12, JEﬂBhnhEﬁﬁﬁ‘l (:-H? F Aug Type: Log-Pwr
et Trig: Free Run Avg|Hold:> 10001 00
ll'banr | nw HAren: 16 dB

Mkr1

Start 245000 GHz ' ‘Stop 2.50000 GHz
#Res BW 1.0 MHz HYBW 3.0 MHz Sweep 1.066 ms (1000 pts)

 Feyight Tuadmm -lruhur Sveept 54

Warker 1 2.461011011011 GHz T fivg Type: RS
et Trig: Free Run Avg|Held:> 100708
:rmnrlnw SAmen: 16 dB

Mkr1

Start 245000 GHz ' ‘Stop 2.50000 GHz
#Res BW 1.0 MHz HYBW 3.0 MHz" Sweep 1.066 ms (1000 pts)

RESULT: PASS

——
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EUT Wireless speaker Model Name WBT026

Temperature 25°C Relative Humidity 55.4%

Pressure 960hPa Test Voltage Normal Voltage

Test Mode 802.11b wigy¥ata rate, | Antenna Vertical
2462MHZ

Er e e YN

Markcr 12. JE[!P‘I nmnnﬂ (:H? = Avg Type: Log-Pwr
e Trig: Free Run Avg|Hold:>1001100
!I'b.anr | aw HAmen: 16 dB

Mkr1

#VBW 3.0 MHz Sweep 1.066 ms (1000 pts)

o Kq':qhtﬁmdmm-lnlhur Swvept 54
Markcr 12, .15'1[!11[:'1'1!1'11 (:H? Avg Type: AMS

o) Trig: Free Run Awg|Hold:=>100rM1 08
!I'b.anr | aw #Aten: 16 dB

Mkr1 2.4

#VBW 3.0 MHz" Sweep 1.066 ms (1000 pts)

RESULT: PASS

The results sh‘b\'\tmﬁ thw testrepcrt refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
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EUT Wireless speaker Model Name WBT026

Temperature 25°C Relative Humidity 55.4%

Pressure 960hPa Test Voltage Normal Voltage
802.11g with data rate 6 .

Test Mode 2412MHZ Antenna Horizontal

e Feyight Spectru |m-ln|hur Sveept 54

Warker 1 2.413438438438 GHz T fivg Type: Log-Pwr
et Trig: Free Run Avg|Hold:> 10001 00
ll'banr | nw SAmen: 16 dB

Ref 106.99 dBuV

#YBW 3.0 MHz

e Feyight Spectru |m-ln|hur Sveept 54

Warker 1 2.410850850851 GHz T fivg Type: RS
et Trig: Free Run Avg|Held:> 100708
:rmnrlnw SAmen: 16 dB

‘Stop 242500 GHz
HYBW 3.0 MHz" Sweep 1.066 ms (1000 pts)

RESULT: PASS
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EUT Wireless speaker Model Name WBT026

Temperature 25°C Relative Humidity 55.4%

Pressure 960hPa Test Voltage Normal Voltage
802.11g with data rate 6 .

Test Mode 2412MHZ Antenna Vertical

 Feyight Tuadmm -lruhur Sveept 54

Mark¢r1 2.407327327321 GH? o Aug Type: Log-Pwr
et Trig: Free Run Avg|Hold:> 10001 00
ll'banr | nw #Aren: 16 4B

Start 2.97000 GHz ' Stop 2.42500 GHz
#Res BW 1.0 MHz HYBW 3.0 MHz Sweep 1.066 ms (1000 pts)

 Feyight Tuadmm -lruhur Sveept 54

Warker 1 2.413218218218 GHz e g Type: AMS
et Trig: Free Run Avg|Held:> 100708
:rmnrlnw SAmen: 16 dB

Stop 2.42500 GHz
Sweep 1.066 ms (1000 pts)

RESULT: PASS
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EUT Wireless speaker Model Name WBT026

Temperature 25°C Relative Humidity 55.4%

Pressure 960hPa Test Voltage Normal Voltage
802.11g with data rate 6 .

Test Mode 2462MHZ Antenna Horizontal

e Feyight Spectru |m-ln|hur Sveept 54

Markcr 12, 151513511514 (:-H? F Avg Type: Log-Pwr
et Trig: Free Run Avg|Hold:> 10001 00
ll'banr | nw HAren: 16 dB

HYBW 3.0 MHz Sweep 1.066 ms {1000 pts)

e Feyight Spectru |m-ln|hur Sveept 54

Warker 1 2.450410410410 GHz T fivg Type: RS
et Trig: Free Run Avg|Held:> 100708
ll'banr | nw SAmen: 16 dB

‘Stop 2.50000 GHz
HYBW 3.0 MHz" Sweep 1.066 ms {1000 pts)

] ¥
2450 41 GHz | 94231 dBuV |
[e] 46.706 dBuV |

RESULT: PASS
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EUT Wireless speaker Model Name WBT026

Temperature 25°C Relative Humidity 55.4%

Pressure 960hPa Test Voltage Normal Voltage

Test Mode 802.11g wigy'ata rate,5 Antenna Vertical
2462MHZ

Aivg Type: Log-Pwr
e Trig: FreeRun Avg|Hold:>1000 00
!Fbanr | aw HAren: 16 dB

Mkr1 :

Stop 2.50000 GHz
#VBW 3.0 MHz Sweep 1.066 ms (1000 pts)

2483 61 GHz|
483 50 GHz

= '«mhmw-.m A S o

Markcr 12, 45"[!'1 3[!‘13!1‘11 (:H? : Avg Type: AN S Peak Search
osi Ly |7 FreeRun Avg|Hold:=>1007100
!Fbanr Low HAmen: 16 dB

Mkr1

' Stop 2.50000 GHz
#VBW 3.0 MHz" Sweep 1.066 ms (1000 pts)

2463 01 GHz|
483 50 GHz

RESULT: PASS
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EUT Wireless speaker Model Name WBT026
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11n 20 with data rate 6.5 .
Test Mode 2412MHZ Antenna Horizontal
PK

e Feyight Spectru |m-ln|hur Sveept 54

Mark¢r1 2.412997997998 GH? o Aug Type: Log-Pwr
et Trig: Free Run Avg|Hold:> 10001 00
ll'banr | nw #Aren: 16 4B

Ref 106.99 dBuV

#YBW 3.0 MHz

e Feyight Spectru |m-ln|hur Sveept 54

Warker 1 2.410795795796 GHz T fivg Type: RS
et Trig: Free Run Avg|Held:> 100708
:rmnrlnw SAmen: 16 dB

‘Stop 242500 GHz
HYBW 3.0 MHz" Sweep 1.066 ms (1000 pts)

RESULT: PASS
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EUT Wireless speaker Model Name WBT026
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11n 20 with data rate 6.5 .
Test Mode 2412MHZ Antenna Vertical
PK

e Feyight Spectru |m-ln|hur Sveept 54

Mark¢r1 2.410795795796 GH? o Aug Type: Log-Pwr
et Trig: Free Run Avg|Hold:> 10001 00
ll'banr | nw #Aren: 16 4B

Ref 106.99 dBuV

#YBW 3.0 MHz

e Feyight Spectru |m-ln|hur Sveept 54

Mark¢r1 2. “I[If!h[!f}Sﬂ‘!S‘I (:H? F Aug Type: AMS
et Trig: Free Run Avg|Held:> 100708
ll'banr | nw HAren: 16 dB

‘Stop 242500 GHz
HYBW 3.0 MHz" Sweep 1.066 ms (1000 pts)
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EUT Wireless speaker Model Name WBT026
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11n 20 with data rate 6.5 .
Test Mode 2462MHZ Antenna Horizontal
PK

e Feyight Spectru |mln|hur Sveept 54

Stan Fraq ? 45[!lll]l]l]l]i] GHz F Avg Type: Log-Pwr
PN et Trig: Free Run AvgHold:= 1007100
IFGain: | ﬂw HAren: 16 dB

Ref 106.99 dByV

Stop 2.50000 GHz
HYBW 3.0 MHz Sweep 1.066 ms {1000 pts)

= 34D 00~ O O e D

= bk

]
&

e Feyight Spectru |mln|hur Sveept 54

Warker 1 2. B'1'1‘I‘I'1'1'1‘I‘1'1(:H? T fivg Type: RS
\ Trig: Free Run AvgHold:= 1007100

(Pt #Aten: 16 48
Mkr1 2.4

' Stop 2.50000 GHz
HYBW 3.0 MHz" Sweep 1.066 ms {1000 pts)

o] i
246111 GHz| 95.048 dBUV |
49 389 dBy\ |

= 34D 00~ O O e D

= bk

]
&
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EUT Wireless speaker Model Name WBT026
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11n 20 with data rate 6.5 .
Test Mode 2462MHZ Antenna Vertical
PK

e Feyight Spectru |m-ln|hur Sveept 54

Markcr 12, JE[!?h[l?Sﬂ?S‘l (:-H? F Aug Type: Log-Pwr
et Trig: Free Run Avg|Hold:> 10001 00
ll'banr | nw HAren: 16 dB

1 106.99 dBpv
- LT

#YBW 3.0 MHz

Aug Type: HMS
et Trig: Free Run Avg|Hold:> 1000 00
,r“.— | nw HAren: 16 dB

‘Stop 2.50000 GHz
HYBW 3.0 MHz" Sweep 1.066 ms {1000 pts)
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EUT Wireless speaker Model Name WBT026
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11n 40 with data rate 13.5 .
Test Mode 2429MHZ Antenna Horizontal
PK

e Feyight Spectru |m-ln|hur Sveept 54

Warker 1 2.424504504505 GHz T fivg Type: Log-Pwr
et Trig: Free Run Avg|Hold:> 10001 00
ll'banr | nw SAmen: 16 dB

Ref 106.99 dBuV

#YBW 3.0 MHz

e Feyight Spectru |m-ln|hur Sveept 54

Warker 1 2.424429429429 GHz T fivg Type: RS
et Trig: Free Run Avg|Held:> 100708
ll'banr | nw SAmen: 16 dB

'ﬁmp 4500 GHz
HYBW 3.0 MHz" Sweep 1.066 ms (1000 pts)
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EUT Wireless speaker Model Name WBT026
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11n 40 with data rate 13.5 .
Test Mode 2429MHZ Antenna Vertical
PK

e Feyight Spectru |m-ln|hur Sveept 54

Warker 1 2.424504504505 GHz T fivg Type: Log-Pwr
et Trig: Free Run Avg|Hold:> 10001 00
ll'banr | nw SAmen: 16 dB

Ref 106.99 dBuV

#YBW 3.0 MHz

e Feyight Spectru |m-ln|hur Sveept 54

Warker 1 2.424204204204 GHz T fivg Type: RS
et Trig: Free Run Avg|Held:> 100708
ll'banr | nw SAmen: 16 dB

'ﬁmp 4500 GHz
HYBW 3.0 MHz" Sweep 1.066 ms (1000 pts)
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EUT Wireless speaker Model Name WBT026
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11n 40with data rate 13.5 .
Test Mode 2452MHZ Antenna Horizontal
PK

e Feyight Spectru |m-ln|hur Sveept 54

Markcr 12, -1'51'5413'541'{'5-1-1 (:-H? F Aug Type: Log-Pwr
et Trig: Free Run Avg|Hold:> 10001 00
ll'banr | nw HAren: 16 dB

1 106.99 dBuV
! Y -

#YBW 3.0 MHz

2 453 64 GHz | 100,578 dBuV
GH; 63373 dBy\ |

e Feyight Spectru |m-ln|hur Sveept 54

Warker 1 2.449199199199 GHz T fivg Type: RS
et Trig: Free Run Avg|Held:> 100708
:rmnrlnw SAmen: 16 dB

Start 2.43000 GHz ' ‘Stop 250000 GHz
es BW 1.0 MHz #YBW 3.0 MHz" Sweep 1.066 ms (1000 pts)

2 A49 20 GHz | BE.993 dBuV |
GH; 51264 dByV |
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EUT Wireless speaker Model Name WBT026
Temperature 25°C Relative Humidity 55.4%
Pressure 960hPa Test Voltage Normal Voltage
802.11n 40 with data rate 13.5
Test Mod i
est Mode 2452MHZ Antenna Vertical
PK

e Feyight Spectru |m-ln|hur Sveept 54

Warker 1 2.454034034034 GHz T fivg Type: Log-Pwr
et Trig: Free Run Avg|Hold:> 10001 00
ll'banr | nw SAmen: 16 dB

Ref 106.99 dBuv

#YBW 3.0 MHz

e Feyight Spectru |m-ln|hur Sveept 54

Marker 1 2.4536 3bmﬁﬁd (:H? : Aug Type: RMS
et Trig: Free Run Avg[Hold:= 1000 00
ll'banr | nw HAren: 16 dB

Start 2.43000 GHz ' ‘Stop 2.50000 GHz
es BW 1.0 MHz HYBW 3.0 MHz" Sweep 1.066 ms {1000 pts)
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13. FCC LINE CONDUCTED EMISSION TEST
13.1. LIMITS OF LINE CONDUCTED EMISSION TEST

Maximum RF Line Voltage
Frequency
Q.P.(dBuV) Average( dBuV)
150kHz~500kHz 66-56 56-46
500kHz~5MHz 56 46
5MHz~30MHz 60 50

Note:
1. The lower limit shall apply at the transition frequency.
2. The limit decreases linearly with the logarithm of the frequency in the range 0.15 MHz to 0.50 MHz.

13.2. BLOCK DIAGRAM OF LINE CONDUCTED EMISSION TEST

EUT & Support
\ B0crm =80cm
A0crm
]
aibm LISMN
o o
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13.3. PRELIMINARY PROCEDURE OF LINE CONDUCTED EMISSION TEST

1. The equipment was set up as per the test configuration to simulate typical actual usage per the user’s
manual. When the EUT is a tabletop system, a wooden table with a height of 0.8 meters is used and is
placed on the ground plane as per ANSI C63.10 (see Test Facility for the dimensions of the ground plane
used). When the EUT is a floor-standing equipment, it is placed on the ground plane which has a 3-12
mm non-conductive covering to insulate the EUT from the ground plane.

Support equipment, if needed, was placed as per ANSI C63.10.

All I/O cables were positioned to simulate typical actual usage as per ANSI C63.10.

All support equipments received AC120V/60Hz power from a LISN, if any.

The EUT received charging voltage by adapter which received 120V/60Hzpower by a LISN..

The test program was started. Emissions were measured on each current carrying line of the EUT using a
spectrum Analyzer / Receiver connected to the LISN powering the EUT. The LISN has two monitoring
points: Line 1 (Hot Side) and Line 2 (Neutral Side). Two scans were taken: one with Line 1 connected to
Analyzer / Receiver and Line 2 connected to a 50 ohm load; the second scan had Line 1 connected to a
50 ohm load and Line 2 connected to the Analyzer / Receiver.

7. Analyzer / Receiver scanned from 150 kHz to 30MHz for emissions in each of the test modes.

During the above scans, the emissions were maximized by cable manipulation.

9. The test mode(s) were scanned during the preliminary test.

oo,k wD

©

Then, the EUT configuration and cable configuration of the above highest emission level were recorded for
reference of final testing.

13.4. FINAL PROCEDURE OF LINE CONDUCTED EMISSION TEST

1. EUT and support equipment was set up on the test bench as per step 2 of the preliminary test.

2. Ascan was taken on both power lines, Line 1 and Line 2, recording at least the six highest emissions.
Emission frequency and amplitude were recorded into a computer in which correction factors were used
to calculate the emission level and compare reading to the applicable limit. If EUT emission level was
less —2dB to the A.V. limit in Peak mode, then the emission signal was re-checked using Q.P and Average
detector.

3. The test data of the worst case condition(s) was reported on the Summary Data page.

/

o ‘\
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13.5. TEST RESULT OF LINE CONDUCTED EMISSION TEST
LINE CONDUCTED EMISSION TEST LINE 1-L

______________________ I__I__I_I__________I______I____I___I___I__I__I_I__I__________I_____-I
N I I I T T T T I I I
Folmd—b—— e ——— = — b = = == — o — — i}
L M R L L L 1 1 I | ! |
| | 1 | | | | | 1 | 1 | |
r-—ra—-r——~—-~-"—"—=77 r——=-=""a—~—=—"°3—~— [| T T T T T T T
——t 4 4 4 A R T B I I I
I I I T AN R S T T A A 1
Y I 1 i ] 1
’ e VR [ T H 1
30 Y H-nllr"ﬂ I_Jl IL,.TJ n'll —Jl"'ulu_'1 u}( _____
| \_h,\_.-q.nl |1 - ———_.1 i} ! " _ 1
L RTr Eatv o (ra
1 1 A | ) L |
nr---r----- [l el e e e el e e il bl § et Tkl el Bk Bl Bl s | el bk
I I I [T T T B I
1 1 1 1 1 1 1 1 1
Of---7----- I e A Y e e I [t T e e T e e (|
1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
_1[} 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
150k 300k 400k GO0k 800K 1M 2M M 4M &M BM BM 10M 20M  30M
Frequency [Hz]
Frequency Level Transd Limit Margin Detsctor Lins PE
MH= dB11V dB dBllv dB
O.1le8000 43 .40 11.4 a5 21 .7 op L1 FLO
0.284000 25.80 11.4 58 ZZ2.4 op L1 FLO
0793500 29 .40 11.4 56 Z6.6 op L1 FLO
1.171500 32.90 11.3 56 Z23.1 op L1 FLO
1.828500 3e.90 11.3 56 15.1 op L1 FLO
3.5939000 32.70 11.4 26 23.3 op L1 FLO
Frequency Level Transd Limit Margin Detector Lins FE
MH=z dBldwV dB dBluwV dBe
DL.L7T0O00 Ie.00 11.4 55 le.e &V Ll FLO
0.284000 31.20 11.4 48 17.0 o L1 FLO
0.7eZ2000 25.70 11.4 4q 20.3 o L1 FLO
1.171500 29 .30 11.3 4q 1.7 o L1 FLO
1.%€3000 24 .¢0 11.3 4g 11.4 &v Ll FLO
3.970500 ZEe.50 11.4 4g 1.5 &V Ll FLO

RESULT: PASS
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Line Conducted Emission Test Line 2-N

Frequency [Hz]

Freguency Level Transd Limit Margin Detector Line FE

MH= dBuawvw dBe dB1IW dBe
0.415500 27.70 11.4 S8 1.8 @gP N FLO
0.e72000 28 .30 11.4 =1 2.7 QP N FLO
1.068000 20.40 11.32 =1 25.6 QP N FLO
1.482000 2Z2.90 11.3 S6 z23.1 aF N FLO
2.242500 24 .90 11.3 S6 Z1.1 aF N FLO
2.5975000 22.30 11.4 =1 23.7 QP N FLO
Fregquency Level Transd Limit Margin Detector Lins FE

MH= dETWV dB dBlIwv dB
0.415500 23.70 11.4 45 12.8 &w N FLO
0.733000 12.40 11.4 45 Z6.6 AV i) FLC
1.171500 27.70 11.3 45 18.3 AV i) FLC
1.5385500 30.30 11.3 45 15.5 AV i) FLC
1.%273500 25.40 11.3 4g le.e &wv N FLO
3.5934500 28.50 11.4 4g 17.5 &w N FLO

RESULT: PASS
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APPENDIX A: PHOTOGRAPHS OF TEST SETUP
FCC LINE CONDUCTED EMISSION TEST SETUP

i -
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----END OF REPORT----
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